
 

 1
 

DOKUZ EYLÜL UNIVERSITY 

GRADUATE SCHOOL OF NATURAL AND APPLIED 

SCIENCES NATURAL AND APPLIED SCIENCES 

 

 

 

 

AN INVENTORY STUDY  

FOR MUNICIPAL SLUDGE PRODUCTION  

IN AEGEAN REGION-TURKEY 

 

 

 

 

 

 

 

 

 

by 

Adalet KAYA 

 

 

 

 

 

 

February, 2012 

İZMİR



 

 2
 

AN INVENTORY STUDY  

FOR MUNICIPAL SLUDGE PRODUCTION  

IN AEGEAN REGION-TURKEY 

 

 

 

 

A Thesis Submitted to the  

Graduate School of Natural and Applied Sciences of Dokuz Eylül University 

In Partial Fulfillment of the Requirements for the Degree of Master of Science 

in Environmental Engineering, Environmental Science Program 

 

 

 

 

 

 

 

 

by 

Adalet KAYA 

 

 
[...]
the anaerobic sludge digesters. In addition to this, the projects continue in many 

districts such as Ortaca, Bodrum Torba, Yerkesik, Ula, etc. A picture from the 

construction of Mugla WWTP is given in Figure 5.17. 

 

 

   Figure 5.17 The construction of the Mugla municipal wastewater treatment plant.  

 

The second stage of the Konacik Municipality Wastewater Treatment Plant 

having MBR process is planned to be completed in September of 2012. The plant 

with 4500 m
3
/day capacity has advanced disinfection system (UV) and reverse 

osmosis plant to recovery all treated wastewaters. This plant has advanced 

automation and online monitoring system, and Water-Wastewater-Microbiology 

laboratories. 

 

5.4.12 Manisa Municipal WWTP 

 

City of Manisa located in Gediz watershed area has a biological wastewater 

treatment plant built in 1993 with a capacity of 31000 m
3
/day. The plant uses the 

trickling filter enabling to treat only carbonaceous material and a little bit nitrogen. 

However, the capacity is not enough to treat wastewaters produced in the city, which 



56 

 

 

the population is around 300000 PE. The efforts to construct a new plant to meet 

standard limits including nitrogen and phosphorus parameters are still going on. 

Some images from the plant are given in Figure 5.18. This plant has aerobic sludge 

digestion unit and following the stabilization unit, sludge is taken to drying beds.  

 

 

 

 

 

 

 

 

 

 
 

 

 

 

            (a) Trickling filter 

 

 

 

 

 

 

 

 

 

 

 

 
           (a) Sedimentation Tank 

 

 

 

 

 

 

 

 

 

 

            (c) Sludge drying beds 

    Figure 5.18 (a), (b), (c) Manisa wastewater treatment plant. 



57 

 

 

5.4.13 Usak Municipal WWTP 

 

City of Usak located in Gediz watershed area has a biological wastewater 

treatment plant built in 2006. The plant capacity is 20000 m
3
/day.  It has A2/O 

process as a biological unit. The sludge produced at the plant is first thickened by 

gravity thickener and then, dewatered by using a belt filter press. The photo from the 

plant is shown in Figure 5.19.  

 

 

 

 

 

 

 

 

 

 

 

 

   Figure 5.19 Usak wastewater treatment plant. 

 

5.4.14 Nazilli Municipal WWTP 

 

Nazilli city has a biological wastewater treatment plant built in 1987 with a 

treatment capacity of 24000 m
3
/day. The plant has conventional activated sludge 

system. This plant has aerobic sludge digestion unit and then, sludge is taken to 

drying beds.  

 

 

 

 

 

 



58 

 

 

CHAPTER SIX 

RESULTS AND DISCUSSION 

 

6.1 Introduction 

 

The results and evaluations of the inventory studies are given in this chapter.  

 

6.2 Data Evaluation on Wastewater Treatment 

 

Operational differences at the domestic/municipal wastewater treatment plants in 

Aegean Region of Turkey between the winter and summer sessions are noticed. 

These differences are considerably high especially, in touristic settlements.   

 

The WWTPs in the touristic settlements are generally projected as two stages. 

Depending on the population density, both stages can be put into use. The changing 

population in summer and winter sessions also leads to the changes in wastewater 

characteristics. Some factors such as increases in usage of detergents and cosmetics 

products affect the wastewater characteristics and also the efficiencies of the 

treatment facilities having biological treatment units. Sometimes, operational 

problems like foaming can be observed. Similarly, the weather conditions -

temperature and rainfall – also negatively affect the treatment efficiencies.   

 

In this thesis, the major municipal/domestic wastewater treatment plants were 

examined in the Aegean Region. The inventory study based on wastewater treatment 

and sludge processing was done at the plants. The current statuses of the studied 

plants have been determined according to the results of the inventory.  

 

Among the studied 13 WWTPs, four plants – Cigli, Manisa, Usak, Nazilli- are 

municipal WWTPs while rest of them are domestic WWTPs. The projected and 

annually treated wastewater flow-rates of the WWTPs are plotted in Figures 6.1 and 

6.2, respectively. Depending on the flowrates, the numbers of the plants having the 

flow-rate up to 5000 m
3
/day, between from 5000 to 20000 m

3
/day,  between from 

58 



59 

 

 

20000 to 50000 m
3
/day, and above 50000 m

3
/day are 4 (30.8%), 2 (15.4%), 6 

(46.1%), and 1 (7.7%), respectively. Cigli WWTP in Izmir has the biggest treatment 

capacity with 605000 m
3
/day flow-rate, while Bodrum-Konacik WWTP in Mugla 

has the lowest capacity with 1500 m
3
/day flow-rate. The population equivalents of 

the served facilities are depicted in Figure 6.3. According to the population that they 

provide service. 

  

1

10

100

1000

10000

100000

1000000

M
A

N
IS

A
 

U
SA

K
 

IZ
M

IR
-C

IG
LI

IZ
M
İR

-G
U

N
EY

B
A

TI

N
A

ZI
LL

I

M
U

G
LA

-B
IT

EZ

M
A

R
IC

M
U

G
LA

-F
ET

H
IY

E

M
U

G
LA

-G
U

LL
U

K

M
U

G
LA

-T
U

R
K

B
U

K
U

M
U

G
LA

-K
O

N
A

C
IK

M
U

G
LA

-B
O

D
R

U
M

-
IC

M
EL

ER

M
U

G
LA

-D
A

LA
M

A
N

PROJECTED TOTAL FLOW CAPACITY (m3/day) MANISA 

USAK 

IZMIR-CIGLI

IZMİR-GUNEYBATI

NAZILLI

MUGLA-BITEZ

MARIC

MUGLA-FETHIYE

MUGLA-GULLUK

MUGLA-TURKBUKU

MUGLA-KONACIK

MUGLA-BODRUM-ICMELER

MUGLA-DALAMAN

 

Figure 6.1 Projected total flow capacities of WWTPs (m
3
/day) 

1

10

100

1.000

10.000

100.000

1.000.000

10.000.000

100.000.000

1.000.000.000

M
A

N
IS

A
 

U
SA

K
 

IZ
M

IR
-C

IG
LI

IZ
M
İR

-G
U

N
EY

B
A

TI

N
A

ZI
LL

I

M
U

G
LA

-B
IT

EZ

M
A

R
IC

M
U

G
LA

-F
ET

H
IY

E

M
U

G
LA

-G
U

LL
U

K

M
U

G
LA

-T
U

R
K

B
U

K
U

M
U

G
LA

-K
O

N
A

C
IK

M
U

G
LA

-B
O

D
R

U
M

-
IC

M
EL

ER

M
U

G
LA

-D
A

LA
M

A
N

ANNUALLY TREATED WASTEWATER AMOUNT  (m3/year)

MANISA 

USAK 

IZMIR-CIGLI

IZMİR-GUNEYBATI

NAZILLI

MUGLA-BITEZ

MARIC

MUGLA-FETHIYE

MUGLA-GULLUK

MUGLA-TURKBUKU

MUGLA-KONACIK

 

Figure 6.2 Annual amount of wastewater treated in the WWTPs (m
3
/year). 



60 

 

 

1

10

100

1000

10000

100000

1000000

10000000

M
A

N
IS

A
 

U
SA

K
 

IZ
M

IR
-C

IG
LI

IZ
M
İR

-G
U

N
EY

B
A

TI

N
A

ZI
LL

I

M
U

G
LA

-B
IT

EZ

M
A

R
IC

M
U

G
LA

-F
ET

H
IY

E

M
U

G
LA

-G
U

LL
U

K

M
U

G
LA

-T
U

R
K

B
U

K
U

M
U

G
LA

-K
O

N
A

C
IK

M
U

G
LA

-B
O

D
R

U
M

-I
C

M
EL

ER

M
U

G
LA

-D
A

LA
M

A
N

MANISA 

USAK 

IZMIR-CIGLI

IZMİR-GUNEYBATI

NAZILLI

MUGLA-BITEZ

MARIC

MUGLA-FETHIYE

MUGLA-GULLUK

MUGLA-TURKBUKU

MUGLA-KONACIK

 

Figure 6.3 The population served by the WWTPs. 

 

The seasonal fluctuations in flow-rates are observed. Some facilities serving to 

touristic settlements have a drastically increases in summer time flow-rates. The 

seasonal differences in the wastewater flows of these facilities are shown in the 

Figure 6.4. In the Bitez and Güllük treatment plants, the daily treated wastewater 

amount in summer time is more than in winter time due to the growth of population 

depending on tourism activities.  

 

1

10

100

1000

10000

100000

1000000

M
A

N
IS

A
 

U
SA

K
 

IZ
M

IR
-C

IG
LI

IZ
M
İR

-G
U

N
EY

B
A

TI

N
A

ZI
LL

I

M
U

G
LA

-B
IT

EZ

M
A

R
IC

M
U

G
LA

-F
ET

H
IY

E

M
U

G
LA

-G
U

LL
U

K

M
U

G
LA

-T
U

R
K

B
U

K
U

M
U

G
LA

-K
O

N
A

C
IK

M
U

G
LA

-B
O

D
R

U
M

-
IC

M
EL

ER

M
U

G
LA

-D
A

LA
M

A
N

WINTER WW 
FLOWRATE 
(m3/day)

SUMMER WW 
FLOWRATE 
(m3/day)

Log. (SUMMER 
WW FLOWRATE 
(m3/day))

 

Figure 6.4 Winter and summer season wastewater flows in the WWTPs (m
3
/day). 



61 

 

 

All WWTPs have biological treatment processes as explained in Chapter 5. In this 

region, most of the biological treatment processes are conventional activated sludge 

system (46.2%), while the others are as A
2
/O process (23%), A/O process (15.4%), 

MBR (7.7%), and trickling filter (7.7%). Figure 6.5 shows the distribution of the 

biological processes used in the plants. The designing method of the activated sludge 

processes (12 WWTPs) are also given in Figure 6.6. 

 

8%

23%

46%

15%

8%

MEMBRANE BIOREACTOR(MBR) A2/O (Anaerobic/Anoxic/Aerobic)

CONVENTIONAL ACTIVATED SLUDGE A/O (Anoxic/Aerobic)

TRICKLING FILTER

 

Figure 6.5 Type of biological process used in the studied WWTPs 

 

0

1

2

3

4

5

6

7

WEF (Metcalf ve Eddy) ATV-131 NO ANSWER

ACTIVATED SLUDGE DESIGN METHOD

 

Figure 6.6 Activated sludge designing methods.  



62 

 

 

Among the WWTPs used activated sludge systems as a biological treatment, some 

of them use some chemicals assisted to the activated sludge process to enhance the 

phosphorus removal from the wastewaters. The number of the plants whether use 

some chemicals assisted to the biological process are shown in Figure 6.7. 

0

2

4

6

8

AVAILABLE UNAVAILABLE NO ANSWER

 

Figure 6.7 The number of chemical assisting activated sludge systems. 
 

The sludge age, which is very important parameter affecting the produced sludge 

amounts in activated sludge systems, is answered by 6 WWTPs (50%) among the 12 

WWTPs used activated sludge process. The results are given in Figure 6.8. 

Depending on the activated sludge process applied in WWTP, Konacik WWTP has 

the highest sludge age, since MBR process can be operated higher sludge ages and 

mixed liquor suspended solids-MLSS concentrations. The higher sludge ages show 

lower sludge productions in the plants. 

 

Figure 6.8 Total sludge age applied in the WWTPs (days) 



63 

 

 

The discharge type and the receiving media questions are answered by 11 

WWTPs (85%). The results are shown in Figures 6.9 and 6.10, respectively. 

0

1

2

3

4

5

6

7

8

D
IR

EC
TL

Y

D
EE

P
 S

EA
 

N
O

 
A

N
SW

ER

TYPE OF DISCHARGING

DIRECTLY

DEEP SEA 

NO ANSWER

 

Figure 6.9 Type of treated wastewater discharges. 

 

3 3 3

2

3

0

1

2

3

4

5

CREEKS RIVER SEA IRRIGATION OTHERS

Receiving Media 

 

Figure 6.10 Receiving media for the treated effluents 

 

Three WWTPs: Bodrum-Konacik, Bodrum-Golturkbuku (Golkoy), and Mugla-

Gulluk apply advanced methods following the biological treatment for reuse purpose. 

Only 23% of these facilities reuse some of treated wastewaters as shown in Figure 

6.11.  

 



64 

 

 

YES
23%

NO
77%

IS TREATED WATER REUSED?

 

Figure 6.11 The ratio of reuse applied WWTPs. 

 

10 WWTPs have automatically been operated using SCADA while the others 

have manually been operated as depicted in Figure 6.12. The process automation in 

different units of the WWTPs are shown in Figure 6.13. 45% of the WWPTs are used 

the process automation for only aeration purpose. 

 

MANUALLY
23%

AUTOMATIC
77%

CONTROL SYSTEM 

 

Figure 6.12 Control systems of the WWTPs. 

 



65 

 

 

46%

7%

23%

8%

8%

8%

PROCESS AUTOMATION

AERATION

DEWATERING

DEWATERING-AERATION

AERATION-SLUDGE 
STABILIZATION

DEWATERING-AERATION-
SLUDGE STABILIZATION

NO ANSWER

 

Figure 6.13 Process automation. 

 

The surveyed plants have declared the type of sewerage network whether they are 

designed as separate or combined systems. The results are plotted in Figure 6.14.  

 

Combined
38%

Separate
38%

90% Separate  33%

50% Separate  
33% 80% Separate  

33%
Both
23%

The Situation of Sewerage Network

 

Figure 6.14 Situation of the sewerage network. 

 

 



66 

 

 

6.3 Data Evaluation on Sludge Processing and Disposal 

 

Sludge processing and disposal applications of the studied WWTPs vary from 

plant to plant. Although some plants have well-equipped processing units, some of 

them have only auxiliary processing units depending on their sludge sources and the 

properties. The main sludge sources at the plants are primary sedimentation tanks 

and final clarifiers. Depending on the wastewater treatment processes, 54% of the 

studied WWTPs has primary sedimentation tank, while all plants have final clarifiers 

as shown in Figures 6.15 and 6.16. 

46%
54%

Primary Sedimentation

Yes No

 

      Figure 6.15 The percentages of the primary sedimentation at the WWTPs. 

Final Clarifier

Yes No

 

        Figure 6.16 Final clarifier at the WWTPs. 



67 

 

 

One of the important processes reducing the sludge volume is thickening process 

enabling to increase sludge dried solids (DS) from 1-2% up to 10%. Regarding the 

survey results, 39% of the plants has applied the sludge thickening process. Among 

the thickeners at the plants, most of them is gravity type sludge thickener (60%) and 

one is flotation type thickener (20%) as shown in Figure 6.17. 

No
61% Gravity type

60%

Unknown
20%

Flotation type
20%

Yes 
39%

Sludge Thickening

 

Figure 6.17 Sludge thickening process at the WWTPs. 

 

Sludge stabilization process is invariably unique process in sludge treatment with 

many advantages including organic matter reduction, pathogen reduction, and 

lessening the odor potential in the plants. As in general in Turkey, sludge 

stabilization units are not common application with some exceptions. In this region, 

the ratio of the plants having stabilization units is 33%. Only two plants –Manisa 

WWTP and Nazilli WWTP- have aerobic sludge stabilization and one plant –Izmir-

Cigli WWTP- uses alkali sludge stabilization method. The stabilization applications 

in the WWTP should be increased. Figure 6.18 shows the current situation on the 

sludge stabilization at the plants. 



68 

 

 

No
77% Aerobic 

Stabilization
67%

Alkali
33%

Yes
33%

Sludge Stabilization

 

Figure 6.18 Sludge stabilization process at the WWTPs. 

 

All WWTPs have sludge dewatering units. Most of them are mechanical 

dewatering systems with two exceptions using sludge drying beds. Figure 6.19 shows 

the types of sludge dewatering units used in these plants. 

 

 

Figure 6.19 Sludge dewatering applications at the WWTPs. 



69 

 

 

Depending on the wastewater flowrates, applied wastewater treatment 

technologies, and also sludge processing units, the amounts of the produced sludges 

at the plants vary. Figure 6.20 shows the produced sludge amounts as tones/day. The 

Izmir-Cigli WWTP has the biggest value as 600 t/d depending on the plant capacity.  

 

0

5

10

15

20

25

30

35
M

A
N

IS
A

 

U
SA

K 

IZ
M

IR
-C

IG
LI

IZ
M
İR

-G
U

N
EY

BA
TI

N
A

ZI
LL

I

M
U

G
LA

-B
IT

EZ

M
A

RI
C

M
U

G
LA

-F
ET

H
IY

E

M
U

G
LA

-G
U

LL
U

K

M
U

G
LA

-T
U

RK
BU

KU

M
U

G
LA

-K
O

N
A

CI
K

M
U

G
LA

-B
O

D
RU

M
-IC

M
EL

ER

M
U

G
LA

-D
A

LA
M

A
N

Sl
ud

ge
 P

ro
du

ct
io

n 
(t

on
/d

)

 

Figure 6.20 Sludge productions at the WWTPs. 

 

Considering the applied dewatering technology, the DS contents of the dewatered 

sludge cakes differ from each other. As natural dewatering method, sludge drying 

beds led to the highest DS concentrations as 50% DS. However, regarding the 

mechanical dewatering systems, the plants having centrifuge decanters have the 

higher DS% around 25% than the other mechanical dewatering equipments. The DS 

contents of the dewatered sludge cakes from the plants are given in Figure 6.21. It 

can be said that DS contents of the all WWTPs are equal or higher than 20%.  

 

As a final disposal method, all plants use ―Land-filling‖. Only three WWTPs have 

special land-fill area. The other plants send their dewatered sludge cakes to 

municipal landfill areas. Only, Bodrum-Golturkbuku WWTP having 0.4 ton/day dry 

sludge gives the sludge to the surrounding olive groves. After using the sludge in the garden 

and agricultural areas, the excess sludge are sent to the municipal storage area. However, a 

600 t/d 



70 

 

 

regional sludge management action plan should be prepared regarding the dynamics 

of the regions and also focused on the beneficial usage alternatives of the sludge. 

Regarding the sludge characteristics, the beneficial alternatives change. The sludge 